RHAM & R BRI S
KEDA TEST REPORT

(T—QC—TTR—2020) No. 2023-5-30
S B WHAR HRE R
. Sampling J A FEWarehouse . . 30. May. 2023
Sampling method Random . Sampling time
location
7 B KR i ik REEH
A Procelain Nature of A Hill/GL K& /Spec. 600%600%9. 8 mm
Product type .
tile surface
M RE Characteristic 2R Rz R Rl 7y HE
“ Requirements Results Test method| Pass/Fail
&HE TZS 954 L o L
According to TZS 954
PR e IR
Trade mark Marked A fit/Pass
B X Ebrin A
" Country of origin Marked A fit/Pass
—\ N ZE PRI o —.
FRif Ti]i?fnfgiiji; in SHhrite CARiR _ & ¥4 /Pass
Mark p. §ine Reference standard Marked =
marking SR =y
ﬁLDFITJ‘/ NS o A
Grade of tiles Marked A fit/Pass
IR EbRiR N
Nature of surface Marked A fit/Pass
TIER EbRiR R
Work size Marked A fit/Pass
K —2| &
600+£2.0 mm 599.9 mm 1S010545—2 | &k /Pass
Length
Wi _o| &
. 600+2. 0 mm 600. 2 mm 1S010545—2 | &#%/Pass
Width
JEIE 9.8+0.4 mm 9.8-10.0 mm 1S010545—2 | &k /Pass
f%;;gggé Thickness T ’ ’
NS ESY
Dimensio R +2.0 mm —0.2~+0.45 mm 1S010545—2 | &#%/Pass
Centre curvature
ns and
T
surface 1075 +2.0 mn —0.2~+0.4 mn 1S010545—2 | &#%/Pass
quality Edge curvature
2271 95% i itz e 32 B X 3G B R
FKHEFRE At least 95% of the bricks have no TG 2 B N N
Surface quality |[significant defects in their main No visible defects 1S010545—2 | f/Pass
areas
WK FRE N T55F0. 5% “F-£0. 03% N
. . G 1%/Pass
Wk % Less than or equal to 0.5% Average value 0.03%
N _
Water absorption ) L ﬁijﬂj(ﬂ30.6% £ FABO. 08% 150105453
A single value is not greater than &% /Pass
Maxmum value 0.08%
0. 6%
= ey
FRIAN B PR TET1700 N
*%ﬂittﬁh EgZA%§EZ Standard is greater than or equal 1812 N 1S010545—4 | &#%/Pass
Physical | Breaking strenth
to 1700 N
property
i 2 SEYIE R T35 MPa , B ME K T2 32 MPa
i ;% The average value is greater than or equal L A
Mudulus rupture to 35 MPa, and the single value is greater 32. 43 Wpa 15010545—4 | #fit/Pass
than or equal to 32 MPa
HGE e e LAY, TR
PUHGENE/ Thermal ko 45 R P2 S, TERAEHE | 00 0545—9 2 /Pass

shock resistance

Declear value

No crack or chipping




BHE PR it R BRI

KEDA TEST REPORT

(T—QC—TTR—2020) No. 2023-5-30
S BihL ke S HRERS ]
. Sampling BB FEWarehouse . . 30. May. 2023
Sampling method Random . Sampling time
location
22 1 R i i i R B
Procelain Nature of HHh/GL #HE/Spec. 600%600%9. 8 mm
Product type .
tile surface
M RE Characteristic 2R Rz R Rl 7y HE
“ Requirements Results Test method| Pass/Fail
iy Gt
Resistance to %34 /Minimum level 3 2% /Level 2 1S010545—14| &#%/Pass
staining
T A T Ak
Resistance to low 13 P AR T Ak 2 e S _ PN
concentrations Manufacturer is to state classification uLA 15010545-13 | & ff5/Pass
acids and alkalis
22 g T 7= A TR AR
' . . s 2 2
chemical |/Resistance to high %Jl‘ﬁﬁ%&‘jviql7jh£ UHA 1S010545-13 | &#%/Pass
property concentrations test method available
acids and alkalis
FEA A R vk
MR
Resistance to W5 a0 25 R _ A
household chemicals Declear value uA 15010545-13 | #rks/Pass
and swimming pool
salts
P (PASS) & #%——TEST ITEM DOES MEET THE REQUIREMENT
FEUELEA |F (FAIL) A&#&——TEST ITEM DOES NOT MEET THE REQUIREMENT
Remark |- Ai#E47#)5E——VERDICT IS NOT CARRIED OUT

N/A AiER——TEST CASE IS NOT APPLY TO THE TEST ITEM

& Reported by:

GODY

#t#E/Approved by:

AR




